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Frequency Stability

Test Conditions LTE Band 66 BW 20M (QPSK) Limit
2120MHz 2170MHz Note 2
Temperature Voltage

(°C) (Vo) FL FH FL FH Result
50 Normal Voltage 2110.912 2129.03 2160.97 2179.03
40 Normal Voltage 2110.97 2129.03 2160.97 2179.03
30 Normal Voltage 2110.912 2129.03 2160.97 2179.03
20(Ref.) Normal Voltage 2110.912 2129.03 2160.97 2179.03
10 Normal Voltage 2110.97 2129.03 2160.97 2179.03
0 Normal Voltage 2110.912 2129.03 2160.97 2179.03

-10 Normal Voltage 2110.97 2129.03 2160.912 2179.03 PASS
-20 Normal Voltage 2110.912 2129.03 2160.97 2179.03
-30 Normal Voltage 2110.912 2129.03 2160.97 2179.03
20 Maximum Voltage 2110.912 2129.03 2160.97 2179.03
20 Normal Voltage 2110.97 2129.03 2160.97 2179.03
20 Minimum Voltage 2110.912 2129.03 2160.97 2179.03

Note:

1. Normal Voltage =120 V. ; Minimum Voltage =102 V. ; Maximum Voltage =138 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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-60 dBm:

CF 1.96 GHz

1001 pts Span 40.0 MHz

Marker
X-value

¥-value |__Function Function Result

Type | Ref | Trc |
ML 1 1961638 GHz

T1 1 19505694 GHz

T2 1 1.968951 GHz

14,72 dBm
12.12 dém oce Bw
8.90 dBm

18.381618382 MHz

Date: 29, JUN.2021 08:03:11

Ready CHRRARRRY A
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SPORTON LAB.

FCC RF Test Report

Report No. : FG151309A

Conducted Band Edge

LTE Band 2/

10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.JUN 2021 06:45:52

Date: 29.JUN 2021 06:58:25

Spectrum (%) Spectrum (%) (%) (x)
Ref Level 30.00 dBm  Offset 25,50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 25.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr ®1 AvgPwr
Limit §heck PAES | SPURIGUE CHNEKABS PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PAES 20 dhine
10 dBm 10 dBm
o i . o e an f
-10 d&m V \ -1p dem J
SPURIOUS INE_ABS \
-20 dem \ 20 dem
-30 dem 0 dBm
-40 dem - 40 dBm A
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.92 GHz 3003 pts Stop 1.94 GHz Start 1.98 GHz 3003 pts Stop 2.0 GHz
purious Emissions [Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1.920 GHz 1.929 GHz 1.000 MHz 1.92900 GHz -31.17 dém -18.17 d& 1.080 GHz 1.990 Ghz 100.000 kHz 1.08977 GHz 6.05 dBm -23.95 d&
1.929 GHz 1.930 GHz 160.000 khz 1.93000 GHz -26.05 dam -15.08 d8 1.090 GHz 1.991 GHz 100.000 kHz 1.99000 GHz -27.56 dBm -14.56 d&
1020 GHz 1940 Gz 100.000 kHz 193023 GHz 5.03d3m L__-23.07 d& 1.991 GHz 2.000 GHz 1.000 MHz 1.99135 GHz -33.19 dBm -20.19 dB
T —
Il Ready  GHESHENND 8 4 ) Ready  WAMANANAD W y

LTE Band 2/

15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29.JUN.2021 07.04:27

Date: 29.JUN.2021 07:22.49

Spectrum (%) Spectrum
Ref Level 30.00 dBm  Offset 25,50 di Mode Auto Sweep Ref Level 30,00 dBm  Offset 25.50 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvoPwr
Limit ¢heck PA | SPURIGHE GLNEKARS_ PAES
i 1 3 3 Line SPURIOUS_LINE_ABS. PASES
20 ghine _BPURIOUS |INE_ABS J L
10 dBm 10 dBm
0 de ( = T R V‘\"'b\ 0 djm> e e = l
-10 dem -10 dBm
SPURIOUS_LINE_ABS , ‘ |
-20 dem J l 20 dBm \
30 dem fJ _3b dem
i L [
40 dBm - /40 dem
50 dem -50 dem
=60 cBm; -60 dem:
Start 1.92 GHz 3003 pts Stop 1.945 GHz ||| start 1.975 GHz 3003 pts Stop 2.0 GHz
purious Emissions [Spurious Emissions
__Rangelow | Range Up REBW | Freguency |__Powerabs | Alimit__| Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit ||
1.920 GHz 1.929 GHz 1.000 MHz 192896 GHz -31.35 dém -18.35 dB 1.975 GHz 1.990 GHz 100.000 kHz 1.98938 GHz 4.37 dBm -25.63 dB
1.925 GHz 1.930 GHz 150.000 kHz 1.92995 GHz -38.10 dém -25.10 dB 1.990 GHz 1.991 GHz 150.000 kHz 1.98001 GHz -39.90 dBm -26.90 dB
1.930 GHz 1.945 GHz 100.000 kHz 1.53064 GHz 4.45 dBm -25.55 dB 1.991 GHz 2.000 GHz 1,000 MHz 1.99147 GHz -33.76 dBm -20.76 dB
Y
il Ready [ NN y il Ready [ y
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SPORTON LAB.

FCC RF Test Report

Report No. : FG151309A

LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum 3 (0 (%) Spectrum (%) (%) =)
Ref Level 30.00 dBm  Offset 25.50 di Mode Auto Sweep Ref Level 30.00 dem  Offset 25.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr ®1 AvgPwr
Limit §heck PARS | SPURIGHIE CHEEKARS_ PABS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine _BPURIOUS LINE_ABS PABS
10 dem 10 dém
o de “ L AT AT T R T \ 0 e AT AP A A o e = H
-10 derm T -10 dem |
SPURIOUS_LINE_ABS l | Ul
20 dem 20 dem
/ N ‘
-30 dBm \ ;}A dBm |
RN M———— I/ \\k
40 derm 40 dBm
50 dBm 50 dem
-0 dBm -60 dem
Start 1,92 GHz 3003 pts Stop 1.95 GHz | || Start 1.97 GHz 3008 pts Stop 2.0 GHz
Spurious E'“iSSi“TS | | | | [Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
1,920 GHz 1.929 GHz 1.000 MHz 192895 GHz -32.24 dém -19.24 dB 1.970 Ghz 1.990 Ghz 100.000 kHz 1.08031 GHz 5.16 dBm -24.84 dB
1.929 GHz 1.930 GHz 200.000 kiz 1.92897 GHz -34.53 dam -2L.53de 1.090 GHz 1.991 GHz 200.000 kHz 1.99000 GHz -34.97 dém -21.97 de
1,930 GHz 1,950 GHz 100,000 kHz 1,93067 GHz 565 dem | -2+.35 de 1,091 CHz 5.000 GHz 1,000 Mz 199113 oHe ~33.17 cbm 3017 db,
T
]—' Ready EECEEREEEN 4 "[ Ready I ) y
Date: 30.JUN 2021 02:26:29 Date: 29 JUN 2021 072627
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SPORTON LAB.

FCC RF Test Report

Report No. : FG151309A

Conducted Spurious Emission

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum 2 &) Spectrum 2 ® a
Ref Level 30.00 dbm  Offset 25.50 dB Mode Auto Sweep Ref Level 30,00 dBm  Offset 25,50 d& Mode Auto Sweep
SGL Count 1004100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PAES Limit §heck PAfS
PURIOUS_] INE_ABS, PAES 20 ghipe—HPURIOUS JINE_ARS PAES
10 dB
0 dBm
-10 dBm
SAURIOUS_LINE_ABS_ SPURIOUS_ LINE_ABS
20 dBm
oo trmtieneetar sl o et N _30dBm B e s e s O WY
Ss—— [P e I w——— A
-40 dBm
-50 dBm
-50 dBm
Start 30.0 MHz 24006 pts Stop 22.0 GHz | (| Start 30.0 MHz 24006 pts Stop 22.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 537.68683 MHz -34.14 dBm -21.14 d& 30.000 MHz 1.000 GHz 1.000 MHz 893.4478% MHz -34.12 dBm -21.12 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.89321 GHz -35.24 dBm -22.24 dB 1.000 GHz 1.920 GHz 1.000 MHz 1.66511 GHz -35.09 dBm -22.09 d&
2,000 GHz 7.000 GHz 1.000 MHz 6.99188 GHz -29.21 dBm -16.21 db 2,000 GHz 7,000 GHz 1.000 MHz 6.00813 GHz -20.23 dBm -16.23 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.88040 GHz -30.80 dBm -17.60 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.16133 GHz -30.87 dBm -17.67 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04724 GHz -26.84 dBm -13.84 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.02724 GHz -26.85 dBm -13.85 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.86803 GHz -26,22 dBm -13.22 dB 18.000 GHz 22,000 GHz 1.000 MHz 19.86003 GHz -26,14 dém -13.14 dB
—
il ] Ready (T ] P i ] Ready BRRRRRRND e .
Date: 29.JUN.2021 06:46:24 Date: 29.JUN.2021 06:52:55
Highest Channel / QPSK
) e ) I Gl
Ref Level 30.00 déBm Offset 25.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dbife—SPURIOUS JINE ARS PARS
10 dBm
0 dem
-10 dBm
| SPURIOUS_L!
-20 dBm
30 dem - e I ANANNG PPN, g
' (W Y
e b
-40 dem
-50 dem
-60 dBm
Start 30.0 MHz 24006 pts Stop 22.0 GHz
Spurious Emissions
Range Low | Range Up | RBW \ Frequency | Power Abs \ ALimit
30.000 MHz 1.000 GHz 1.000 MHz 806.41215 MHz -34.17 dBm -21.17 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.65959 GHz -35.26 dBm -22.26 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.98688 GHz -29.33 dBm -16.33 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.89615 GHz -30.69 dBm -17.69 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.90752 GHz -26.89 dém -13.89 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.84604 GHz -26.26 dBm -13.26 dB
N
L JL Ready [ ] 1 g Y
Date: 29.JUN.2021 06:56:30
Sporton International (Kunshan) Inc. Page Number 1 A77 of A107

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : VAVISN4IBN

Report Issued Date : Jul. 30, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG151309A

LTE Band 2/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum 2 (X)

e CE R T e e ) R

Dater 30 JUN 2021 03:33:44

Ref Level 30,00 dem Offset 2550 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 25.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck
20 dbiE—HELRIOUS | INE ABS BAES 20 dbiRe—ERURIOUS JINE ABS
10 dBm 10 dBs
0de 0 dBm.
-10 dg -10 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
Lot Al s poprmnd ™o e T
e - IV, 30 dBm — - I Y. A
Y —
omsracs
-40 dBm
-50 dBm
-60 dBm
Start 30.0 MHz 24006 pts Stop 22.0 GHz Start 30.0 MHz 24006 pts Stop 22.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 977.57436 MHz -33.88 dBm -20.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 861.08348 MHz -33.85 dBm -20.85 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.84837 GHz -35.01 dBm -22.01 dB 1.000 GHz 1,920 GHz 1.000 MHz 1.80767 GHz -35.01 dBm -22.01 d8
2,000 GHz 7.000 GHz 1.000 MHz 6.98313 GHz -29,11 dBm -16.11 dB 2,000 GHz 7,000 GHz 1.000 MHz 6.07813 GHz -29.02 dBm -16.02 d&
7.000 GHz 10.000 GHz 1.000 MHz 2.50515 GHz -30.74 dBm -17.74 dB 7.000 GHz 10.000 GHz 1.000 MHz 2.88415 GHz -30.72 dBm -17.72 db
10.000 GHz 18.000 GHz 1.000 MHz 15.91152 GHz -26.77 dBm -13.77 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.89553 GHz -26.75 dBm -13.75 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.86203 GHz -26.02 dBm -13.02 dB 18.000 GHz 22,000 GHz 1.000 MHz 192.85404 GHz -26.10 dBm -13.10 d&
L ]_[ ] Ready [] Al ]'[ ] Ready | y

Date: 30 JUN 2021 03:24:51

Highest Channel / QPSK

Spectrum 2 ()]

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : V4V1SN4IBN

Ref Level 30.00 déBm Offset 25.50 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Gheck PABS
20 dbife—SPURIOUS JINE ARS PARS
10 dBm
0 dem
-10 dBm
| SPURIOUS_
-20 dBm
-30 dem A - o AN
S g PPV
-40 dem
-50 dem
-60 dBm
Start 30.0 MHz 24006 pts Stop 22.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 939.51137 MHz -33.91 dBm -20.91 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.63039 GHz -35.01 dBm -22.01 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.93314 GHz -29.15 dBm -16.15 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.42077 GHz -30.76 dBm -17.76 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04524 GHz -26.77 dém -13.77 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.87503 GHz -26.09 dBm -13.09 dB
I Ready L[] L] y
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saronas. FCC RF Test Report

Report No. : FG151309A

LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum 2 (X)

e CE R T e e ) R

Date: 30 JUN 2021 03:30:24

Ref Level 30,00 dem Offset 2550 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 25.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck
20 dbiE—HELRIOUS | INE ABS BAES 20 dbiRe—ERURIOUS JINE ABS
10 dBm 10 dBs
0de 0 dBm.
10 de -10 dBm
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
-20 dB -20 dBm
O e ieia T, Y W 30 dBm e A e AN
PSS AT o (W — e
- Inip—
-40 dBm
-50 dBm
-60 dBm
Start 30.0 MHz 24006 pts Stop 22.0 GHz Start 30.0 MHz 24006 pts Stop 22.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 924.96501 MHz -33.78 dBm -20.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 860.23369 MHz -33.68 dBm -20.68 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.80468 GHz -34.96 dBm -21.96 dB 1.000 GHz 1,920 GHz 1.000 MHz 1.63384 GHz -34.68 dBm -21.68 dB
2,000 GHz 7.000 GHz 1.000 MHz 5.99438 GHz -29,02 dBm -16.02 dB 2,000 GHz 7,000 GHz 1.000 MHz 6.03188 GHz -29,03 dBm -16.03 d&
7.000 GHz 10.000 GHz 1.000 MHz 2.87591 GHz -30.78 dbm -17.78 dB 7.000 GHz 10.000 GHz 1.000 MHz 2.87741 GHz -30.56 dBm -17.56 db
10.000 GHz 18.000 GHz 1.000 MHz 15.91552 GHz -26.82 dBm -13.82 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.05324 GHz -26.77 dBm -13.77 dB
18.000 GHz 22.000 GHz 1.000 MHz 12.84604 GHz -26.00 dBm -13.00 dB 18.000 GHz 22,000 GHz 1.000 MHz 12.84004 GHz -26.08 dBm -13.08 d&
L ]_[ ] Ready [] Al ]'[ ] Ready | y

Date: 30 JUN 2021 03:27:18

Highest Channel / QPSK

Spectrum 2 ()]

Ref Level 30.00 dem Offset 2550 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr
Limit Gheck PABS
20 dbife—SPURIOUS JINE ARS PARS
10 dBm
0 dem
-10 dBm
| SPURIOUS_
-20 dBm
30 dem N - e PPN NN, MNP
i g
-40 dem
-50 dem
-60 dBm
Start 30.0 MHz 24006 pts Stop 22.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 871.14346 MHz -33.81 dBm -20.81 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.66373 GHz -34.98 dBm -21.98 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.98438 GHz -29.38 dBm -16.38 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.90440 GHz -30.54 dBm -17.54 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04324 GHz -26.86 dém -13.86 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.84204 GHz -25.99 dBm -12.99 dp
I Ready L[] L] y
Date: 30.JUN.2021 02:31:38
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saronas. FCC RF Test Report

Report No. : FG151309A

Frequency Stability

Test Conditions LTE Band 2 BW 20M (QPSK) Limit
1940MHz 1980MHz Note 2
Temperature Voltage

(°C) (Vo) FL FH FL FH Result
50 Normal Voltage 1930.507 1949.03 1970.97 1989.493
40 Normal Voltage 1930.507 1949.03 1970.97 1989.493
30 Normal Voltage 1930.507 1949.03 1970.97 1989.493
20(Ref.) Normal Voltage 1930.507 1949.03 1970.97 1989.493
10 Normal Voltage 1930.564 1949.03 1970.97 1989.493
0 Normal Voltage 1930.564 1949.03 1970.97 1989.493

-10 Normal Voltage 1930.507 1949.03 1970.97 1989.493 PASS
-20 Normal Voltage 1930.507 1949.03 1970.97 1989.493
-30 Normal Voltage 1930.507 1949.03 1970.97 1989.493
20 Maximum Voltage 1930.564 1949.03 1970.97 1989.493
20 Normal Voltage 1930.507 1949.03 1970.97 1989.493
20 Minimum Voltage 1930.507 1949.03 1970.97 1989.493

Note:

1. Normal Voltage =120 V. ; Minimum Voltage =102 V. ; Maximum Voltage =138 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : VAVISN4IBN

Page Number
Report Issued Date : Jul. 30, 2021
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Report No. : FG151309A

LTE Band 2 MIMO Ant. 2

Peak-to-Average Ratio

Mode LTE Band 2/ 20MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 7.77 PASS
LTE Band 2/ 20MHz
Middle Channel / Full RB/ QPSK
Spectrum 3 LE] @
Er——
F—
\\
1E-0. \\.
|
Mean | poak | crest__ | 0% | 195 | oa% | oo |
Trace 1 19.77 dBm 27.82 dém 8.05 d8 3.71d8 6.67 dB 7.77 dB 7.97 d8
N | Heasuring... -nnni“ 4
Sporton International (Kunshan) Inc. Page Number : A8l of A107
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FAX: +86-512-57900958
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saronas. FCC RF Test Report

Report No

.- FG151309A

26dB Bandwidth

Mode

LTE Band 2 : 26dB BW(MHz)

BW

20MHz

Mod.

QPSK

Middle CH

19.05

Spectrum 2 x| Spectum3 (0] 2
Ref Level 30.00 dém  Offset 25.50 df & RBW 300 kHz
o Att 30dE SWT  18Gps @ VBW LMKz Mode Auto FFT
SGL Count 100/100
(@ 17k Max
M1I1] 15.30 dBm|
20 d8 . 19512010 GHz
Y ndg 26.00 dB
. M af oot L i BN A A S 19.045000000 MHz|
. P e . A AN 1H:
Q facior iy 102.5
|
0 dBm - ]
-10 dBm Jl 1
20 dam L :
R e ‘ ——
-40 dBm
=50 dom
-60 dBm
CF 1.96 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value |__Function | Function Result
ML 1 1.551201 GHz 15.30 dbm ndE down 19.045 MHz
T1 1 1.95068 GHz -9.50 dBm nds 26.00 dB
T2 1 1569725 GHz -11.23 dBm Q factor 102.5
Ready BERRRRRN i 4
Date: 20.JUN.2021 21:20:16
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SPORTON LAB.

Report No. : FG151309A

Occupied Bandwidth

Mode

LTE Band 2 : 99%O0BW(MHz)

BW

20MHz

Mod.

QPSK

Middle CH

18.41

LTE Band 2
Middle Channel / 20MHz / QPSK
Spectrum (=)
RefLevel 30.00 dém Offset 2550 dé & RBW 300 kHz
b Att 30dB  SWT 18.5ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 1Pk Max
M1[1] 14.50 dBm)|
20 18.408104197 MHz|
o il o ¢
0 dém: T
-10 dém .; |
20 dem . A
. | .
Sl ol e T v vy
-40 dBm-
-50 dém:
-60 dBm:
CF 1.96 GHz 691 pts Span 40.0 MHz
Markar
Type | Ref | Trc | X-value | ¥-value |__Function Function Result
M1 1 1965673 GHz 14.50 dBm
T1 1 1.9510275 GHz 11.25 dBm Occ Bw 1B.40B104197 MHz
T2 1 1,9694356 GHz 10.63 dBm
bid Ready CERRAERE i A
DCate: 29.JUN.2021 21:18:29
Sporton International (Kunshan) Inc. Page Number : A83 of A107
TEL : +86-512-57900158 Report Issued Date : Jul. 30, 2021
Report Version : Rev. 01

FAX: +86-512-57900958
FCC ID : VAVISN4IBN



SPORTON LAB.

FCC RF Test Report

Report No. : FG151309A

Conducted Band Edge

LTE Band 2/

10MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 29,JUN.2021 18:08:00

Date: 29.JUN 2021 18:17:00

] o
Spectrum %:‘ Spectrum T
Ref Level 30.00 dém  Offset 25,50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 25.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
10 dBm 10 dBm
oda renaly o, P Ve i 0 gt o] ey ke :
-10 d&m ﬂ\; \ p 0 dem t
SPURIGUS. LINE_ABS ‘ \ |
-20 dem \ 20 dem L
-30 dem ||| -20 dem
._,,,...mn-'-‘“] i
-40 dBm F'J -40 dBm
e
-50 dBm -50 dBm
-60 dBm -60 dem
Start 1.92 GHz 3003 pts Stop 1.94 GHz Start 1.98 GHz 3003 pts Stop 2.0 GHz
purious E'"i“i'"l‘s ‘ | | | Spurious Emissions
___Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.920 GHz 1.929 GHz 1.000 MHz 192834 GHz -31.79 dém -18.79 d8 1.980 GRz 1.990 Ghz 100.000 kHz 1.08840 GHz 3.60 dBm -26.40 dB
1.999 GHe 1.930 Ghz 100.000 kiiz 1,92589 GHz -31.55 dém -18.85 d& 1,990 GHz 1.991 GHz 100,000 kHz 1.90001 GHz -37.42 dbm -24.42 dB
1.930 GHz 1.940 GHz 100,000 kHz 193831 GHz 3.43 dBm -26.57 dB 1991 GHe 2.000 Che 1,000 M 198138 chs ~35.25 dbm ~20.09 da
—
.
Il Ready  UNNENENED W 4 1 Ready  WAMMALLLD WA

4

LTE Band 2/

15MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 2

®|

®]

Spectrum 3

Ref Level 30.00 dBm  Offset 25.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 25,50 dB Mode Auto Sweep

@1 AvgPwr [01 fugPwr
Limit dheck PA | SPURIGIECHNEKARS PAES
1 b s 3 Line _$PURIOUS_LINE_ABS PABS
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LTE Band 2 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum 2
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Conducted Spurious Emission

LTE Band 2/ 10MHz

Lowest Channel / QPSK Middle Channel / QPSK
Spectrum = spectrum =
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Range Low |  Range Up RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 905.71464 MHz -33.80 dBm -20.80 dB 30.000 MHz 1.000 GHz 1.000 MHz 866.38831 MHz -33.85 dBm -20.85 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.91977 GHz -34.78 dBm -21.78 dB 1.000 GHz 1.920 GHz 1.000 MHz 1.91977 GHz -32.55 dBm -19.55 d8
2.000 GHz 7.000 GHz 1.000 MHz 6.08584 GHz -20,44 dBm -16.44 dB 2.000 GHz 7.000 GHz 1.000 MHz 6.00250 GHz -20.26 dBm -16.26 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.89763 GHz -30.43 dBm -17.43 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.15695 GHz -30.46 dBm -17.46 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04762 GHz -26.58 dBm -13.58 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.02362 GHz -26.65 dBm -13.65 dB
18.000 GHz 22.000 GHz 1.000 MHz 12.85540 GHz -25.57 dBm -12,57 dB 18.000 GHz 22,000 GHz 1.000 MHz 19.84370 GHz -25.30 dBm -12.80 d&
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1.000 GHz 1.920 GHz 1.000 MHz 1.91977 GHz -33.85 dém -20.85 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.98917 GHz -29.36 dBm -16.36 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.88663 GHz -30.18 dBm -17.18 d&
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LTE Band 2/ 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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1.000 GHz 1.920 GHz 1.000 MHz 1.51149 GHz -34.95 dBm -21.95 dB 1.000 GHz 1.920 GHz 1.000 MHz 1.69402 GHz -34.83 dBm -21.83 dB
2.000 GHz 7.000 GHz 1.000 MHz 6.08417 GHz -20,34 dBm -16.34 dB 2.000 GHz 7.000 GHz 1.000 MHz £.03010 GHz -20.35 dBm -16.35 dB
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LTE Band 2 / 20MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

e CE R T e e ) R

Ref Level 30,00 dem Offset 2550 d& Mode Auto Sweep Ref Level 30.00 dBm  Offset 25.50 dB Mode Auto Sweep
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30.000 MHz 1.000 GHz 1.000 MHz 9683.27586 MHz -33.93 dBm -20.93 dB 30,000 MHz 1,000 GHz 1.000 MHz 840.79042 MHz -33.86 dBm -20.86 dB
1.000 GHz 1.920 GHz 1.000 MHz 1.63793 GHz -34.67 dBm -21.67 dB 1.000 GHz 1,920 GHz 1.000 MHz 1.81591 GHz -34.79 dBm -21.79 d8
2,000 GHz 7.000 GHz 1.000 MHz 6.99917 GHz -29,29 dBm -16,20 dB 2,000 GHz 7,000 GHz 1.000 MHz 5.09042 GHz -29,29 dBm -16.29 dB
7.000 GHz 10.000 GHz 1.000 MHz 2.89138 GHz -30.28 dBm -17.28 dB 7.000 GHz 10.000 GHz 1.000 MHz 2.90253 GHz -30.78 dBm -17.78 db
10.000 GHz 18.000 GHz 1.000 MHz 17.04762 GHz -26.51 dBm -13.51 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04071 GHz -26.46 dBm -13.46 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.86586 GHz -25.79 dBm -12.79 dB 18.000 GHz 22,000 GHz 1.000 MHz 19.85504 GHz -26.08 dBm -13.08 d&
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Frequency Stability

Test Conditions LTE Band 2 BW 20M (QPSK) Limit
1940MHz 1980MHz Note 2
Temperature Voltage

(°C) (Vo) FL FH FL FH Result
50 Normal Voltage 1930.622 1949.03 1970.97 1989.436
40 Normal Voltage 1930.622 1949.03 1970.97 1989.378
30 Normal Voltage 1930.622 1949.03 1970.97 1989.378
20(Ref.) Normal Voltage 1930.622 1949.03 1970.97 1989.436
10 Normal Voltage 1930.622 1949.03 1970.97 1989.436
0 Normal Voltage 1930.622 1949.03 1970.97 1989.436

-10 Normal Voltage 1930.622 1949.03 1970.97 1989.436 PASS
-20 Normal Voltage 1930.622 1949.03 1970.97 1989.378
-30 Normal Voltage 1930.622 1949.03 1970.97 1989.436
20 Maximum Voltage 1930.622 1949.03 1970.97 1989.436
20 Normal Voltage 1930.622 1949.03 1970.97 1989.378
20 Minimum Voltage 1930.622 1949.03 1970.97 1989.378

Note:

1. Normal Voltage =120 V. ; Minimum Voltage =102 V. ; Maximum Voltage =138 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.
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LTE Band 66 MIMO Ant. 3

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 7.62 PASS
LTE Band 66 / 20MHz
Middle Channel / Full RB/ QPSK
Spectrum 4 (X) a
Ref Level 30,00 dBm  Offset 25.50 di
Att 40 dB  AQT 2 ms @ RBW 20 MHz
s
Fi—
. ‘\
E-0 ‘I
1E-0! \
Mean | poak | crest__ | 0% | 195 | oa% | oo |
Trace 1 19.51 dBm 27.98 dBm 8.07 d8 3.74 dB 6.70 dB 7.62 dB 7.91 d8
pr— " | teasuring.. @RRSRRRAN W A
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26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)
BW 20MHz
Mod. QPSK
Middle CH 20.72

LTE Band 66
Middle Channel / 20MHz / QPSK
(%) Spectrum4  (® a
Ref Level 30.00 dém Offset 2550 db & RBW 1 MHz
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T2 1 2.155593 GHz -6.73 dBm Q factor 103.7
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Occupied Bandwidth

Mode

LTE Band 66 : 99%0BW(MHz)
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20MHz

Mod.

QPSK

Middle CH

19.04

LTE Band 66

Middle Channel / 20MHz / QPSK

SGL Count 100/100

Ref Level 20,00 dém  Offset 25.50 db & RBW 1 MHz
ko Att a0 dE SWT

5.7 ps @ VBW 3MHz  Mode Auto FFT
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ML

T1 1
T2 1
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18.14 dBm
11.28 dBm oce Bw 19.044862518 MHz
12,41 dBm
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SPORTON LAB.
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Conducted Band Edge

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Spectrum

Specrums O[S (%]

Ref Level 30.00 dém  Offset 25.50 dB Mode Sweep Ref Level 30.00 dém  Offset 25.50 d& Mode Auto Sweep
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2100 GHz 2.109 GHz 1.000 MHz 210896 GHz -34.01 dém -21.01 d& 2.170 GHz 2.180 GHz 100.000 kHz 2.17978 GHz 6.30 dBm -23.70 dB
2:105 Ghz 2:110 Ghz 160.000 khz 2.11000 GHz -18.72 dam -572.d8 2.180 GHz 2.181 GHz 100.000 kHz 2,18001 GHz -27.49 dBm -14.49 de
2.110 GHz 2.120 GHz 100.000 kHz 2.11021 GHz £.20 dBm __23.80d8 2.181 GHz 2.190 GHz 1.000 MHz 2.18458 GHz -33.84 dBm -20.84 dB
Y
Il Ready " UNENNENND W8 4 i Ready  LAMNMNALD W
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Spectrum
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Ref Level 30,00 dém
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Spectrum 3
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.100 GHz 2.109 GHz 1.000 MHz 2.10793 GHz -32.57 d&m -19.57 dé 2,165 GHz 2.180 GHz 100.000 kHz 2.17548 GHz 4.51 dBm -25.49 db
2.109 GHz 2.110 GHz 150.000 kHz 2.11000 GHz -39.42 dBm -26.42 dB 2.180 GHz 2.181 GHz 150.000 kHz 2.18001 GHz -36.70 dBm -23.70 dB
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LTE Band 66 / 20MHz / QPSK

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Spectrum 3

®]

Ref Level 30.00 dém  Offset 25.50 dB Mode Sweep Ref Level 30.00 dém  Offset 25.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURIGHE GlinEKARS PABS
. . x ABS Li SPURIOUS, INE_ABS PAS
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Start 2.1 GHz 3003 pts Stop 2.13 GHz ||| 'Start 2.16 GHz 3003 pts Stop 2.19 GHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraquency |  Power Abs ALimit
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Conducted Spurious Emission

LTE Band 66 / 10MHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 891.85305 MHz -33.88 dBm ~20.88 dB 30.000 MHz 1.000 GHz 1.000 MHz 859.0059% MHz -34.02 dBm -21.02 dB
1.000 GHz 2.100 GHz 1.000 MHz 2.09945 GHz -34.50 dBm -21.50 dB 1.000 GHz 2,100 GHz 1.000 MHz 1.97637 GHz -34.82 dBm -21.82 dB
2,100 GHz 7.000 GHz 1.000 MHz 6.08708 GHz -20.11 dBm -16.11 dB 2.190 GHz 7.000 GHz 1.000 MHz 6.00856 GHz -28.78 dBm -15.78 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.83955 GHz -30.92 dBm -17.92 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.40870 GHz -30.70 dBm -17.70 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04062 GHz -26.60 dBm -13.60 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.02262 GHz -26.51 dBm -13.51 d&
18.000 GHz 22.000 GHz 1.000 MHz 19.87803 GHz -25.85 dBm -12.85 dB 18.000 GHz 22,000 GHz 1.000 MHz 19.85704 GHz -26.11 dBm -13.11 dB
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30.000 MHz 1.000 GHz 1.000 MHz 883.23177 MHz -33.87 dBm -20.87 dB
1.000 GHz 2,100 GHz 1.000 MHz 1,98407 GHz -34.74 dBm -21.74 dB
2.190 GHz 7.000 GHz 1.000 MHz 6.99375 GHz -29.05 dBm -16.05 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.86654 GHz -30.84 dBm -17.84 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.89876 GHz -26.80 dém -13.80 dB
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LTE Band 66 / 15MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 1.000 GHz 1.000 MHz 928.77622 MHz -33.94 dBm -20.94 dB 30.000 MHz 1.000 GHz 1.000 MHz 954.94006 MHz -33.73 dBm -20.73 dB
1.000 GHz 2.100 GHz 1.000 MHz 2.09945 GHz -34.82 dBm -21.82 dB 1.000 GHz 2,100 GHz 1.000 MHz 2.09396 GHz -34.62 dBm -21.62 dB
2,100 GHz 7.000 GHz 1.000 MHz 6.06480 GHz -20.12 dBm -16.12 dB 2.190 GHz 7.000 GHz 1.000 MHz 6.00760 GHz -20.05 dBm -16.05 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.88954 GHz -30.85 dBm -17.85 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.86455 GHz -30.79 dBm -17.79 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04862 GHz -26.52 dBm -13.52 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04262 GHz -26.61 dBm -13.61 dB
18.000 GHz 22.000 GHz 1.000 MHz 12.84004 GHz -25.93 dBm -12,92 dB 18.000 GHz 22,000 GHz 1.000 MHz 192.84604 GHz -26.20 dBm -13.20 dg
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30.000 MHz 1.000 GHz 1.000 MHz 946.21878 MHz -34.09 dBm -21.09 dB
1.000 GHz 2,100 GHz 1.000 MHz 2.09835 GHz -34.74 dBm -21.74 dB
2.190 GHz 7.000 GHz 1.000 MHz 6.97644 GHz -29.09 dBm -16.09 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.89953 GHz -30.79 dBm -17.79 d&
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18.000 GHz 22.000 GHz 1.000 MHz 19.85704 GHz -26.02 dBm -13.02 dB
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LTE Band 66 / 20MHz

Lowest Channel / QPSK Middle Channel / QPSK
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30.000 MHz 1.000 GHz 1.000 MHz 870.63437 MHz -34.04 dBm -21.04 dB 30.000 MHz 1.000 GHz 1.000 MHz 879.35564 MHz -33.72 dBm -20.72 dB
1.000 GHz 2.100 GHz 1.000 MHz 2.08956 GHz -34.93 dBm -21.93 dB 1.000 GHz 2,100 GHz 1.000 MHz 1.99508 GHz -34.86 dBm -21.86 dB
2,100 GHz 7.000 GHz 1.000 MHz 6.04085 GHz -20,22 dBm -16.22 dB 2.190 GHz 7.000 GHz 1.000 MHz £.00760 GHz -28.94 dBm -15.94 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.91453 GHz -30.93 dBm -17.93 dB 7.000 GHz 10.000 GHz 1.000 MHz 9.39470 GHz -30.76 dBm -17.76 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.90976 GHz -26.71 dBm -13.71 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04362 GHz -26.50 dBm -13.50 d&
18.000 GHz 22.000 GHz 1.000 MHz 12.85504 GHz -26.01 dBm -13.01 dB 18.000 GHz 22,000 GHz 1.000 MHz 192.84504 GHz -26.19 dBm -13.19 d&
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30.000 MHz 1.000 GHz 1.000 MHz 933.62138 MHz -33.94 dBm -20.94 dB
1.000 GHz 2,100 GHz 1.000 MHz 1.98187 GHz -34.61 dBm -21.61 dB
2.190 GHz 7.000 GHz 1.000 MHz 6.96480 GHz -29.01 dBm -16.01 dB
7.000 GHz 10.000 GHz 1.000 MHz 9.41070 GHz -30.88 dBm -17.88 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.02962 GHz -26.66 dém -13.66 dB
18.000 GHz 22.000 GHz 1.000 MHz 19.84604 GHz -25.98 dBm -12.98 dB
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Frequency Stability

Test Conditions LTE Band 66 BW 20M (QPSK) Limit
2120MHz 2170MHz Note 2
Temperature Voltage

(°C) (Vo) FL FH FL FH Result
50 Normal Voltage 2110.564 2129.03 2160.97 2179.436
40 Normal Voltage 2110.622 2129.03 2160.97 2179.436
30 Normal Voltage 2110.564 2129.03 2160.97 2179.436
20(Ref.) Normal Voltage 2110.564 2129.03 2160.97 2179.436
10 Normal Voltage 2110.564 2129.03 2160.97 2179.436
0 Normal Voltage 2110.564 2129.03 2160.97 2179.436

-10 Normal Voltage 2110.564 2129.03 2160.97 2179.436 PASS
-20 Normal Voltage 2110.564 2129.03 2160.97 2179.436
-30 Normal Voltage 2110.564 2129.03 2160.97 2179.436
20 Maximum Voltage 2110.564 2129.03 2160.97 2179.436
20 Normal Voltage 2110.564 2129.03 2160.97 2179.436
20 Minimum Voltage 2110.564 2129.03 2160.97 2179.436

Note:

1. Normal Voltage =120 V. ; Minimum Voltage =102 V. ; Maximum Voltage =138 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 66 MIMO Ant. 4

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK Limit: 13dB
RB Size Full RB Result
Middle CH 1.77 PASS
LTE Band 66 / 20MHz
Middle Channel / Full RB/ QPSK
Spectrum 3 L?J] )|
Mt e aaT - 2me e rew 20w
I,;sa aw
E——
E-0 +
i
i
[CF 2.145 GHz Maan Pwr + 20.00 dB
Gomplementary Cumulative Distribution Function Samples: 125000
Maean peak | crest | 0% | 100 | 0% | o.019% |
Trace 1 20.49 dBm 28.70 dBm .21 di 3.71d8 5.70 dB 77 dB 8.03 dB
] | teasuring.. MEARERANN W y
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26dB Bandwidth

Mode

BW

Mod.
Middle CH

LTE Band 66 : 26dB BW(MHz)
20MHz
QPSK
20.61
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Type | Ref | Tre | X-valug | Y-value | Function | Function Result
M1 1 2.139269 GHz 19.38 dBm dB down 20.608 MHz
T1 1 2.134926 GHz -7.18 dBm ndg 26.00 d8
T2 1 2.155535 GHz -7.12 dBm Q factor 103.8
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Occupied Bandwidth
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LTE Band 66 : 99%0BW(MHz)
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20MHz
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QPSK

18.81

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

LTE Band 66

Middle Channel / 20MHz / QPSK

Spectrum L=
Ref Lavel 30.00 dm  Offset 25.50 db @ RBW 1 MHz
o Att 30dE SWT  5.7ps @ VBW 3 MHz  Mode auto FFT
SGL Count 100/100
(@ 17k Mzx
T mi[1] 18.84 dBm
A 2.1524670 GHz|
20 dBm
2048 il ——_oceBw_ 18.813314038 MHz
10 dam -
\
0 dém: +
/ |
10 + T
|
20 : 1
—~ s T -
' L . -
40
-50
-60 dBm—t
CF 2.145 GHz 691 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-valug | Y-value | Function | Function Result |
M1 1 2.152467 GHz 18.84 dém
1 1 2.1356802 GHz 11.13 dBrm Oce Bw 16.813314038 MHz
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